

MASK TEST REPORT

More than 99% bacteria filtration effect

检验报告

[2017] 委法字 委护 委 0621 号 共 2 页 第 1 页

产品名称	平面防护口罩	规格型号	2002
		商 标	CMF 牌美
委托单位/地址/联系电话	福建省联美日化有限公司/浙江省建德市梅村特镇上山工业区/18854554290		
生产单位/地址/联系电话	福建省联美日化有限公司/浙江省建德市梅村特镇上山工业区/18854554290		
样品管理		样品编号	GW0621-2018
样品数量	10 只	送样日期	2018 年 11 月 19 日
检验类别	委托试验	批号/货号	20180205
检验时间	2018/12/20/2018/11/28	检验地点	本公司检验室
样品状态	符合检测要求		
检验依据	YY 0469-2011《民用外科口罩》		
检验项目	细菌过滤率		
说 明	样品经检验, 所检项目符合 YY 0469-2011 标准规定的要求, 具体检验结果见附表 1 页。		
备 注	本报告仅对来样负责		

签发日期: 2018年12月20日
检验专用章



检测: 石晓科 审核: [Signature] 主检: 孙佩儿

检验结果


[2017] 委法字 委护 委 0621 号 共 2 页 第 2 页

序号	检验项目	单位	技术要求	检测结果	判定
1	细菌过滤率	%	>95	95.47	合格

备注:

滤菌率 > 99%

PPE Test Report

Application No. : HX2003094685
Applicant : Jiande ChaoMei Daily Chemicals Co., Ltd.
Equipment Under Test (EUT)
EUT Name : Protective Mask
Model No. : 2002
Serial No. : N/A
Brand Name : 
Receipt Date : 2020-03-12
Test Date : 2020-03-12 to 2020-03-23
Issue Date : 2020-03-23
Standards : EN149: 2001 + A1: 2009 .
Conclusions : PASS

This report shows that the product technically complies with the Council PPE Directive 2016/425/EU requirements.

Test/Witness Engineer

Tim Chen

Approved & Authorized

Andy Zhang



This test report is valid for above tested sample only and shall not be reproduced in part without written approval of the laboratory.

CERTIFICATE OF CONFORMITY

No. : HX2003094685

Applicant : Jiande ChaoMei Daily Chemicals Co., Ltd.

Address : Shangshan Village Yangcunqiao Town Jiande City Zhejiang Province

Manufacturer : Jiande ChaoMei Daily Chemicals Co., Ltd.

Address : Shangshan Village Yangcunqiao Town Jiande City Zhejiang Province

Product : Protective Mask

Models : 2002

Trademark : **CM 朝美**

Test Standard(s) : EN149: 2001 + A1: 2009.

The EUT described above has been tested by us with the listed standards and found in compliance with the council PPE Directive 2016/425/EU. It is possible to use CE marking to demonstrate the compliance with this PPE Directive.

The certificate applies to the tested sample above mentioned only and shall not imply an assessment of the whole production. It is only valid in connection with the test report number: HX2003094686.



Mar. 23, 2020

Shenzhen HX Detect Certification Co., Ltd.

5/F, Building B15, Zongtai Cultural and Creative Industrial Park, Yintian Creative Park,

Xixiang Town, Bao 'an District, Shenzhen

HOTLINE:0755-29116082 Email: huaxunpc@163.com Http://www.hx-lab.com